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. “Page 11
CUSTOMER SHIP TO " QUSTOMER BILLTO L GRADE SHAPE / SIZE e
GERDAU CORSASAPIDECYV ~ GERDAU CORSASAPIDECV LSTES0 Wide Flange Beam /16X 314/ 410X 46.1
] 02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN :
) |MOXTERREY,NL 64290 SN T LENGTH WEIGHT HEAT /BATCH
US-ML-MIDLOTHIAN Mexico CD SAHAGUN,HGO 43990 40'00" 17,360 LB 59058315/05
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA P 551294006260 ASTHASTIM-OT
_ ASS2AYIINA1
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AS/ASM-21
4501148829 1327-0000081556 12.11.2013
| cHEMaCAL conPosIIION . N S v
0 o ) ‘;e % % %1 ];51 0 l‘%o ) % b
0.08 0.85 0.009 0.024 022 0.34 0.11 0.12 0.024 0.009 0.002 0.021 0.003
1 CHEMICAL. COMPQSITION
AG
(-
03
MECHANICAL PROPERTIES . G
: K& Mba 5 % o
60.6 74.8 412 - 509 £.000 2000
39.8 738 418 516 8.000 200.0
MECHANICAL PROFERTIES )
Elgng‘ © YTt
o %
25.00 0.810
25.30 0.810
COMMENTS / NOTES

The above figures are certified chemical and phisical tcst records as contained in the permanent records of company. This material, including the billets, was melied and manufactored in

the USA. CMTR complies with EN 10204 3.1.
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